



ANSI/HPVA EF 2012 BOND LINE TEST REPORT

Test Start Date 01/06/2020 Test End Date 01/09/2020 Report Date 01/16/2020

Client Name Aged Wide Floors, LLC Material Selected By N/A Test Report No. F59687

Client Address 78 Clements St. Russel Lea, NSW 2046 Australia Week or Date Sampled N/A Adhesive N/A

Product Description 15mm Euro Oak EWF – 3mm Wear Layer – UV Cure Urethane Finish

Remarks: Several specimens exhibited surface finish separation, but none deep enough to constitute a failure.

Procedure and Pass/Fail Determination: Testing conducted per ANSI/HPVA HP-1 2016 Section 4.6 THREE-CYCLE SOAK TEST: 3-Cycle Soak-Dry; 4-hour soak @ 75 ± 5°F; 19 hour oven dry @ 120-125°F; three cycles; specimen evaluation after 1st and 3rd cycles. To pass, 95% of specimens must pass the 1st cycle and 85% of specimens must pass the 3rd cycle.

PANEL NO.	TEST RESULTS
1	0 Failed 1 st cycle, 0 Failed 3 rd cycle; 20 Passed

Percent of Specimens Passing 1st Cycle 100 Percent of Specimens Passing 3rd Cycle 100 Group Passes X Fails

Test Performed By Patrick Dwyer Report Approved By 

NOTE: *This is a factual report of the results obtained from laboratory tests of sample panels submitted. The results may be applied only to the panels tested and should not be construed as applicable to other products of the manufacturer. The report is not a recommendation or disapprobation by the HPVA Laboratories of the product tested.*